Panasonic NPM Tray Unit Control Board PNF0AT N610102503AA

P/N: N610102503AA
Panasonic Spare parts
Panasonic NPM Tray Unit Control Board
Usage: Panasonic pick and place machine

Panasonic NPM Tray Unit Control Board PNF0AT N610102503AA

Specifications:

20180915101212_75585.jpg

Brand Name

PANASONIC NPM TRAY UNIT CONTROL BOARD

Part Number

N610102503AA

Model

PNF0AT

Warranty

3 months

Usage for Machine

Panasonic CM402 CM602 NPM SPARE PARTS

Ensure

Test in machine confirmation

Guarantee

Excellent working

Delivery Methods

Ocean Transport, Air Transport, Air Express Services

Delivery Terms

EXW, FOB, CIF

Payment Terms

Pay In Advance

Services

Supply original new or used and repair service

LINEAR-BUSH MTNB000080AA LMH16LUU

SHAFT N510058462AA SF16167M05B

SPACER N510035767AA CF-504E

CYLINDER N510068619AA CM2F20-100Z

JOINT N510066789AA KQ2L04-01AS

PLUNGER N986MPS4 MPS-4

SPRING KXF0CTJAA00 6659

SPACER N510057881AA CF-612E

SPACER N510050260AA CF-406.5ZE

POST N510060300AA SPOS-M4X20-B

SPRING N986E579 E579

PLATE N210199299AC

PLATE N210199301AA

PLATE MTPB023801AA

CYL-NUT N210161422AA

CYL-NUT N210198136AA

WASHER N210170136AA

DOG N210146952AA

LINEAR-BUSH N510048348AA CFTBCW-30UU

SHAFT N510064588AA LSW30g6-163-M6-M10-SC148

CYLINDER N510068620AA CM2F32-50Z

JOINT N510066470AA KQ2L06-01AS

SPACER N510038214AA ASF-630E

SCREW XXE6D25FT Hexagon socket set screw Cup point M6X25-45H SOB

BOLT N510017441AA Hexagon socket head cap screw M6X35-10.9 A2J (Trivalent) Full thread

WASHER N210143147AA

PLATE N210146954AB

PLATE N210125619AB

BRACKET N210146437AB

BRACKET N210097322AA

COVER N210147082AA

BRACKET KXFB02ALA00

COVER N210152386AB

COVER N210152390AC

COVER N210152391AC

COVER N210198140AA

FRAME N510048512AA SFF-204 L=50

BOLT N510017375AA Hexagon socket head cap screw M4X60-10.9 A2J (Trivalent)

SENSOR MTNS000234AA EE-SX950-C2J-R 0.5M

SPACER N510030908AA CB-335E

BOLT N510017335AA Hexagon socket head cap screw M3X55-10.9 A2J (Trivalent)

SPEED-CONTROLLERKXF00YVAA00 AS1211F-M5-06

MANIFOLD MTNP002300AA M4GA130R-M5-A2NSF-2-FL641831-3

SPEED-CONTROLLER KXF00YSAA00 AS1211F-M5-04

JOINT N510066749AA KQ2E06-00NJ

SPACER N510029494AA ASF-464E

JOINT N510066456AA KQ2U06-00A

JOINT N510066629AA KQ2U04-00A

CABLE-SUPPORT N510048517AA FT4

SENSOR MTNS000232AA EE-SX950-C2J-R 0.2M

SPACER N510029482AA ASF-4130E

VALVE KXF0BV4AA00 SYJ514R-5LOZ-01

SPEED-CONTROLLER KXF09WUAA00 ASD330F-01-06S

JOINT N510066523AA KQ2H06-M5A

JOINT N510066452AA KQ2U06-99A

BOLT N510017329AA Hexagon socket head cap screw M3X40-10.9 A2J (Trivalent)

BELT MTNK002611AA A TA-4UEB M/D2 4.5WX0.65TX727.5L

BELT MTNK002602AA A TA-4UEB M/D2 4.5WX0.65TX1174.5L

BELT MTNK002607AA A TA-4UEB M/D2 4.5WX0.65TX927L

BELT MTNK002598AA A TA-4UEB M/D2 4.5WX0.65TX1314.5L

PLATE 1 1 N210146941AB

FRAME MTPA002247AA

FRAME MTPA002248AA

GUIDE MTPA002249AA

PLATE MTPA002250AA

PLATE MTPA002251AA

PLATE MTPA002796AA

BRACKET N210162350AA

BRACKET N210143083AA

PULLEY N610127907AA

NUT N510048038AA NSMT-04-4

BELT MTNK002592AA A TA-4UEB M/D2 4.5WX0.65TX1602L

BELT MTNK002597AA A TA-4UEB M/D2 4.5WX0.65TX1394L

SENSOR(E3S-LS3N:900mm) N610102197AA

Keywords:

Panasonic pick and palce machinePanasonic InserterPanasonic PrinterPanasonic Assembly LineSMT EquipmentPanasonic FeederPanasonic NozzlePanasonic Spare partsPanasonic AI Spare parts.

We provide Panasonic SMT assembly line solutions, including Panasonic Assembly Line Equipments Panasonic productsPanasonic Pick and Place Machine MachinePanasonic Insertion machinePanasonic SMT Stencil PrinterPanasonic Assembly LineSMT EquipmentPanasonic FeederPanasonic NozzlePanasonic Spare PartsPanasonic AI Spare Parts;  any kind through hole Insertion equipments you may need, please contact us for more information: wechat whatsapp:+8613538047679, Email: Andy@fomyn.com
1) This is the first time I use this kind of machine, is it easy to operate?
There is English manual or guide video that show you how to use machine.
If you still have any question, please contact us by e-mail/ skype/ phone/ wechat online service.
2) If machine have any problem after I receive it, how can I do ?
Free parts send to you in machine warranty period.
If the part is less than 0.5KG, we pay the postage.
If it exceeds 0.5KG, you need to pay the postage.
3) MOQ ?
1 set machine, mixed order is also welcomed.
4) How can I buy this machine from you? ( Very easy and flexible !)
A. Consult us about this product on line or by e-mail.
B. Negotiate and confirm the final price , shipping , payment methods and other terms.
C. Send you the proforma invoice and confirm your order.
D. Make the payment according to the method put on proforma invoice.
E. We prepare for your order in terms of the proforma invoice after confirming your full payment And 100% quality check before shipping.
F.Send your order by air or by sea.
5)Why choose us ?
A. We have customer world wide, you can check our credit service with them !
B. Free Online installation, traning, programming and technical support !
C. One stop full Through Hole Assembly Line Equipments Solutions !

INQUIRY